
ENERGY AUDIT IN SMALL WASTEWATER TREATMENT PLANTS  
METHODOLOGY, ENERGY CONSUMPTION INDICATORS AND LESSONS 
LEARNED  
 
 
P. Foladori1, M. Vaccari2, F. Vitali2 
 
 
1 Department of Civil, Environmental and Mechanical Engineering, University of Trento, via 

Mesiano 77, 38123 Trento, Italy. 
2 Department of Civil, Environmental, Architectural Engineering and Mathematics, University of 

Brescia, via Branze 43, 25123, Brescia, Italy.  
 
 
Corresponding author: P. Foladori. E-mail: paola.foladori@ing.unitn.it 
 
 

Abstract 
Energy audits in wastewater treatment plants (WWTPs) reveal large differences in 
the energy consumption in the various stages, depending also on the indicators used 
in the audits. This work is aimed at formulating a suitable methodology to perform 
audits in WWTPs and identifying the most suitable key energy consumption 
indicators for comparison among different plants and benchmarking. Hydraulic-based 
stages, COD-based stages, sludge-based stages and building stages were 
distinguished in WWTPs and analysed with different energy indicators. Detailed 
energy audits were carried out on 5 small WWTPs treating less than 10,000 
population equivalent and using continuous data for 2 years. The plants have in 
common a low design capacity utilization (52% on average) and equipment 
oversizing which leads to waste of energy in absence of controls and inverters (a 
common situation in small plants). The study confirms that there are several 
opportunities for reducing energy consumption in small WWTPs: in addition to the 
pumping of influent wastewater and aeration, small plants demonstrate low energy 
efficiency in recirculation of settled sludge and in aerobic stabilization. 
Denitrification above 75% is ensured through intermittent aeration and without 
recirculation of mixed liquor. Automation in place of manual controls is mandatory 
in illumination and electrical heating. 
 
 

Keywords: benchmarking; energy analysis; energy audit; energy consumption indicators; energy 
efficiency; wastewater treatment plant.  
 
 
1. INTRODUCTION 
 
The total electricity consumption in municipal wastewater treatment plants (WWTPs) 
corresponds to about 1% of the total electricity consumption per year of a country (Cao, 2011). 
In Italy, the electricity consumption in WWTPs is about 3,250 GWh/year which corresponds to 
about 0,5 billions Euros per year (Campanelli et al., 2013).  

 1 
 2 
 3 
 4 
 5 
 6 
 7 
 8 
 9 
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65



A detailed knowledge about energy consumption in WWTPs is becoming increasingly relevant, 
with the aim of saving costs, reducing GHG emissions and global warming (Krampe, 2013), 
because energy reduction is an environmental and economical challenge (Gallego et al., 2008). 
The main energy form required in WWTPs is electrical energy and it accounts for about 25-50% 
of operating costs in conventional activated sludge systems (Vera et al., 2013; Gallego et al., 
2008). Although it is often stated that wastewater pumping and aeration of bioreactors are 
responsible for the higher electrical energy consumption in WWTPs (inter alia WERF, 2010), in 
some plants they may account for less than 40% of the total energy consumption, thus shifting 
attention to other electromechanical equipment. 
The experience demonstrates that only a detailed energy analysis (energy audit), performed at 
each stage/process/unit of a WWTP, permits to understand where and how the energy footprint 

d  is a maxim which means that 
producing measurements gives a basis for improving management and thus efficiency. A 
detailed energy analysis shows that an energy saving potential is almost always present in 
WWTPs and at least one stage exists where energy consumption can be reduced.  
In Europe (EU-26), small WWTPs having agglomeration size from 2,000 to 10,000 PE account 
for the largest number, with a percentage of 65% of total plants, leading to a considerable total 
energy consumption which should definitely be reduced. The increase in energy efficiency does 
not involve necessarily significant investments. Operational adjustments or moderate 
investments on controls and automation (inter alia Olsson, 2012; 2013) can be done immediately 
and without loss of treatment efficiency. This is important especially in small WWTPs, which 
have relatively low energy consumption due to their size (even though they have high specific 
energy consumption), and often discourage additional investments because they are considered 
too expensive or complicated. 
Performance indicators have been proposed in WWTPs (inter alia Matos et al., 2003a, 2003b; 
Quadros et al., 2010, Balmér and Hellström, 2012; Gordon and McCann, 2015) to focus on 
environmental, operational, personnel, physical, quality of service and economic and financial 
performance, but not many details were given about energy consumption in the single stages of 
WWTPs. 
In this paper, detailed energy analyses and specific energy indicators are proposed, on the basis 
of the experience acquired in 5 small WWTPs located in the North of Italy and treating up to 
10,000 Population Equivalent (PE). All the equipment installed in the WWTPs are considered 
here, including those with low power rating, which are often neglected in energy audits because 
they are considered (sometimes erroneously) responsible for low energy consumption. 
In particular, the paper focuses on three key issues: (1) formulation of a detailed methodology for 
energy audit and its validation; (2) proposal of the most suitable key energy consumption 
indicators in each stage/process/unit; (3) identification of aspects causing excessive energy 
consumption and lessons learned towards opportunities for its reduction. 
This work contributes to answering some questions not yet completely or exhaustively presented 
in the literature: What is a detailed and valued methodology to perform energy audits in each 
stage/process of a WWTP? How to choose energy indicators, among various proposals in the 
numerous case studies in the literature? How to identify suitable benchmarks, which could be 
used in understanding excessive energy consumption?  
This paper, even though not exhaustive on energy consumption in small WWTPs, has the scope 
of adding some proposals and new results, thus contributing to the discussion in an area which 
requires continuous research and efforts for increasing energy efficiency. 

 1 
 2 
 3 
 4 
 5 
 6 
 7 
 8 
 9 
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65



 
 
2. METHODS 
 
2.1. Full-scale WWTPs 
Five small WWTPs with an average population equivalent (PE) served from 582 to 9,727 PE 
were selected for the energy analysis (Table 1). The PE served was calculated considering 120 
gCOD PE-1 d-1. In these plants, as frequently observed in small plants, the PE served resulted 
remarkably lower than the design capacity, which ranged here from 1,050 to 20,000 PE. The 
WWTPs were all characterized by a similar configuration (Table 1): pumping, pre-treatments 
(coarse or fine screen, sieving, degritting), activated sludge stage (pre-denitrification, 
nitrification/oxidation, secondary settling), sludge treatments (thickening, aerobic digestion, 
mechanical dewatering). Only in the smallest plant (WWTP 5) was the configuration simplified, 
due to the absence of pumping, denitrification and mechanical dewatering. In WWTP1 and 
WWTP2, intermittent aeration was applied for nitrogen removal instead of using separated 
stages for pre-denitrification and nitrification. All WWTPs included artificial lighting, heating 
and electrical devices (control panels, transformers). 
All WWTPs treat separate sewer systems and municipal wastewater. Wastewater collection and 
pumping along the sewerage were excluded from the energy analysis. The removal efficiency in 
the WWTPs (Table 1) was above 90% for BOD5, COD, TKN and NH4-N in all the plants. Total 
N was removed with efficiency higher than 70% in all the plants, except for the smallest 
WWTP5 where the denitrification was absent (according to European Directive 91/271/EC, 
1991, the requirement of total N for agglomeration smaller than 2,000 PE is not so strict). 
 
Table 1. PE served, design capacity, configurations and pollutant removals in 5 small WWTPs. 
Legend: H = hydraulic head; V = volume of the unit; No = not present or present but not used 

(thus not considered in energy audit); In = influent concentration; Out = effluent concentration; 
 = removal efficiency. 

 WWTP 1 WWTP 2 WWTP 3 WWTP 4 WWTP 5 
Population equivalent     

PE served 9,727 5,500 3,751 2,129 582 
Design capacity (PE) 20,000 13,500 6,000 5,000 1,050 

Flow rate (Qin)      
Influent flow rate (m3/d) 3,088 2,444 1,064 474 102 
Configuration       
Pumping of wastewater 4 pumps; H=15 m No 5 pumps; H=8 m 4 pumps; H=5 m No 

Screen/sieving fine screen fine screen fine screen + sieving 
coarse screen + 

sieving 
fine screen 

Degritting 
aerated 

degritting 
aerated 

degritting 
aerated degritting + 

scrapper 
aerated 

degritting 
aerated 

degritting 

Pre-denitrification V = 2840 m3 
+intermittent 

aeration (mixed + 
aerated) 

V = 1620 m3 
+intermittent 

aeration (mixed + 
aerated) 

V = 387 m3 
(mixed)+recirc. 

mixed liquor 

V = 422 m3 
(mixed) 

No 

Oxidation V = 600 m3 (aerated) 
V = 626 m3 

(aerated) 
V = 180 m3 

(aerated) 

Final settling circular+scrapper circular+scrapper circular+scrapper circular+scrapper static 
Tertiary filtration No No No Drum filtration - 
Sludge thickening scrapper Scrapper static scrapper static 

Aerobic stabilisation aerated Aerated aerated aerated aerated 

 1 
 2 
 3 
 4 
 5 
 6 
 7 
 8 
 9 
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65



Sludge dewatering centrifuge filter belt press centrifuge filter belt press No 
Removal In Out  In Out  In Out  In Out  In Out  

COD (mg/L) 378 24 94% 344 9 97% 422 26 94% 539 21 96% 685 39 94% 
BOD5 (mg/L) 202 9 96% 133 5 96% 198 10 95% 261 7 97% 335 15 96% 
TKN (mg/L) 59 2 97% 38 3.1 92%    58 2.1 96% 70 6.4 91% 

NH4-N (mg/L)       35 1 97%       
Total N (mg/L) 59 14 76% 39 5.8 85% 50 10 80% 59 5.8 90% 70 47 33% 

 
2.2. Monitoring period 
Data acquired continuously over 2 years was considered in the energy audits, with the aim to 
include possible seasonal differences in the energy consumption. 
 
2.3. Inventory of the equipment for the energy audits 
A detailed inventory of all the power-consuming devices installed in a WWTP is made on the 
basis of a complete energy audit. A number from 11 (in the smallest WWTP5) to 48 power-
consuming devices (in the largest WWTP1) were assessed in the energy audits, consisting of: 

- Electro-Mechanical units (EM-units), which include electrical motors of pumps, blowers, 
aerators, air compressors, mixers, scrappers, screen bars, presses, belts, filters, air-lifts, 
dewatering units, centrifuges, conveying equipment; 

- Electrical Devices (ED-units), which consume electrical energy even though not directly 
involved in the movement and treatment of wastewater, such as artificial lighting, 
electrical heaters, hydrostatic tanks, ventilation fans, control panels and transformers. 

Motorized valves or measuring/control instrumentation (such as pH meters or oxygen meters) 
were excluded from the energy audits because they were seen as responsible for negligible 
electric energy consumption. Emergency generators supplied with fuels were not considered in 
the energy audits due to the very few hours per year of operation.  
 
2.4. Energy consumption calculations in the energy audits 
The electric parameters measured on-site for each EM-unit and ED-unit operating with 
alternating current were the followings: 

- supply voltage (V, expressed in Volt), which was 220 V (single-phase line) or 380 V (3-
phase line) depending on the unit; 

- electric current intensity (I, expressed in Ampere); 
- power factor or load ( cos , adimensional). 

The electric power (P, expressed in kW) was calculated according to the following expressions: 
1000/cos][ IVkWP       (single-phase electric power) 

1000/cos3][ IVkWP      (3-phase electric power) 
which give instantaneous values of P, because the current might vary over time. For example, a 
10 kW blower equipped with a variable-frequency drive (inverter) may use an actual electric 
power that is significantly lower than 10 kW for most of the time and, in this case, a continuous 
measurement of I or P is mandatory. With the aim of taking into account this situation, but 
avoiding unnecessary efforts, in this study the equipment was divided in two categories: 

- EM-units or ED-units with constant V and I: the instantaneous electric readings, acquired 
in each plant during a one-day campaign, were considered enough to obtain a constant 
value of P that is sufficiently accurate (P is not supposed to vary over time); 

 1 
 2 
 3 
 4 
 5 
 6 
 7 
 8 
 9 
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65



- EM-units with constant V and time-varying I: the measurements of I or P were carried 
out continuously with the installation of on-board ammeters or wattmeters. Continuous 
data was acquired every 5 min and stored with a remote monitoring. 

The calculation of the electrical energy (EE) consumed by each EM-unit or ED-unit involves P 
and t (time when the device is running, expressed in h/d), according to the following formula: 

tPdkWhEE ]/[  
In this study, the time of operation was measured continuously by on-board hour-meters, and 
only occasionally estimated by the plant operators in the case of very small equipment. 
 
2.5. Validation of the energy audit through a checksum 
Firstly, the electrical energy consumed by each unit (EEi) was summed up to calculate the 

total energy consumption in the WWTP (EEchecksum): 
n

i
ichecksum EEEE

1  
where i is an indexed variable and n is total number of EM-units and ED-units considered in the 
energy audit.  
Secondly, the actual  total energy consumption per day in the WWTP (EEbill) was calculated 
from the on-board energy meter used by the local utility to calculate the energy bill. 
Finally, the time-profile of EEchecksum during one year was compared to that of EEbill (example of 
WWTP1 in Figure 1) with the purpose of detecting errors which may have been introduced 
during the energy audit. The absolute error, calculated as follows, was used to compare the series 
(example of WWTP1 in Figure 1): 

 

In this work, a mean absolute error (MAE) lower than 10% between EEchecksum and EEbill was 
considered acceptable in our energy audits. Conversely, a MAE higher than 10% would suggest 
the presence of significant errors occurring in the acquisition of V, I, P or t, indicating the need 
for further work before validating the energy audit.  
 

 

0

10

20

30

40

50

60

70

80

90

100

0

500

1000

1500

2000

2500

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Date

absolute error
mean absolute error

 1 
 2 
 3 
 4 
 5 
 6 
 7 
 8 
 9 
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65



Figure 1. Comparison of total energy consumption (EEchecksum and EEbill) in the validation of the energy 
audit for the WWTP1. and absolute error 

 
2.6. Key energy consumption indicators 
The following energy consumption indicators (ECI), expressed as ratios between variables, were 
calculated for each stage:  

- EEm3: electric energy consumption per unit of volume of influent wastewater processed 